aanll Al g gl dlie d4lal Joliy
Water and Wastewater Management Program

\n

peutsche Gese\\schall

g‘ z fur \nr:'e':‘nahona\e(e\z) oot
Zusa

Report on:

Assessment of Design, Operation and
Maintenance of Water Treatment Plants

By:
Mr. Eric Goessens
January 2008




Report on:
Assessment of Design, Operation and
Maintenance of Water Treatment Plants

Mr. Eric Goessens

January 2008



PN 2006.2063.3; VN 81087234

Strengthening Provision of Services in Qena and

Promoting Appropriate Rural Sanitation Options

Assessment of Design, Operation and Maintenance of

Water Treatment Plants

Eric Goessens

January 2008

RO ~
IDE consuiting eusH J o PA
Co wwwwwwwwwwwwwwwwwwww




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options
[...]
o “Automation / regulation of filters” training programme in parallel with the “rapid” rehabilitation
programme.

= Local expertise required, such as automation & regulation Company (CEGELEC, etc.).
1.5 working days per WTP (Esna / Qena New / Deshna / Naga Hammadi / Qeft and

Qouz).

o “Training of trainers” training programme. This training session should cover WTP design pa-
rameters and O&M of WTP. This session, if organised in Egypt, can eventually be extended to
other water agencies / partners (National Design Company).

= |nternational expertise required in Designing WTP (IHE Delft, OIE Limoges, WEDC
Loughborough, etc.).

o Production of a reference manual with minimum recommended standards in water works and
general design parameters. This manual should propose a standardisation policy for all WTP
structures and equipments (equipment type - specifications - etc.).

= Expertise required. +/- 10 working days.

o Inter-WTP exchanges on regular basis (technical meetings — training sessions — etc. on spe-
cific issues).

=  Project office to follow-up.

o Training regarding temporary and final commissioning of WTP works.

= |nternational expertise required in Designing WTP (IHE Delft, OIE Limoges, WEDC
Loughborough, etc.).




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options

APPENDICES

. Work Schedule of STE

WTP General Design Parameters

. Summary of WTP Weaknesses & Recommendations
. Support for Trainees and Slide Show

. Pictures

o A W N P

. Jar Testing (guideline)



Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options

1. WORK SCHEDULE
Table 2: Work Schedule of STE
NOVEMBER 2007
16/11 | BRU-CAI-LXR
17/11 Briefing David Banner - Planning first week input - Clarification of TOR - Project doc. consultation
Introduction to QWWC and Project personnel - visit Qena old WTP - Visit Qena WWTP - Visit Qena new WTP
18/11 (Dr Abd Al Fatah & Mrs Samira - Chief Operator)
19/11 | Visit of Armant WTP (Ahmed Rushdi - Chief Operator)
20/11 | Visit of Esna WTP (Mr. Hany - Esan Manager & Mr. Abdoul Hassan - Chief Operator & Mr Youssef - Chief Lab)
On the job training Esna WTP - Visit of compact unit (Mr. Abdoul Hassan - Chief Operator & Mr Youssef - Chief
21/11 | Lab)
22/11 | On the job training Qena WTP (Mrs Samira - Chief Operator & Mr Monthasser - Chief Labo)
23/11 Project administration - Preparation of training support - documentation
24/11 Preparation of training support - documentation
Visit of compact units around Qena - On the job training in Qena old WTP (Mr. Abdel Raziq - WTP supervisor
25/11 | Qena)
26/11 | Visit of Naga Hammadi WTP (Mr. Mahmoud - Chief Electrician)
27/11 | Visit of Deshna WTP (Mr. Sahid Adouldwafa - Chief Operator & Mr Mahmoud - Water quality supervisor)
28/11 | Visit of Qouz WTP (Mr Fat'hy - Plant manager)
Visit of Qeft WTP (Mr Mohammed Ibrahim - Chief operator & Mr. Ghalid - Qeft Water Supply manager) - Planning
29/11 | & organisation of training sessions with David Banner
30/11 Project administration - Preparation of training support - documentation
DECEMBER 2007
1/12 Preparation of training support - documentation
2/12 On the job training Naga Hammadi WTP - Mr Kamal WTP responsible
On the job training Qouz WTP - Lab technicians (Mr. Mustapha, Mr. Hahlam, Mr. Ahmed) & Mrs Zineb (Power
3/12 Eng.)
4/12 Preparation of training support - documentation
On site training session in Naga Hammadi for Naga Hammadi & Deshna WTP operators & Lab technicians (26
5/12 trainees)
6/12 Revision of training material - documentation
7112 Revision of training material - documentation
8/12 Revision of training material - documentation
9/12 On site training session in Qouz for Qouz & Qeft WTP operators & Lab technicians (27 trainees)
10/12 On site training session in Esna for Esna & Armant WTP operators & Lab technicians (16 trainees)
11/12 | On site training session in Qena for Qena new & old WTP operators & Lab technicians (15 trainees)
12/12 Report
13/12 Report - Debriefing with David Banner

14/12

LXR-CAI-BRU




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options

2. WTP GENERAL DESIGN PARAMETERS

Table 3: WTP Design Parameters

WTP WT line Nominal | Sedimentation
capacity
Surface
Type N° L I S unit load
LPS M M M2 M/H
Armant WTP New line - 2007 400 Circular 2 7.6 5.8 383 1.88
Esna WTP 1948 50 Circular 1 34 4.3 150
1976 50 Rectangular 1 10 12.75 127.5
2004 50 Rectangular 1 10.7 12.75 136.4
New filtration line 2004 not in use due to difference in level - 100 LPS
Qena WTP New line - 1998 600 Rectangular 2 51 125 637.5 1.69
Naga Hammadi WTP 2 x 400 LPS - 1999/2007 800 Rectangular 4 60 12 720.0
Deshna WTP 2 x 200 LPS - 1998 400 Rectangular 2 34 11 374.0 1.93
Qeft WTP "OLD" - 2/4 filters operated - 1985 100 Rectangular 2 10 12.69 126.9
"NEW" - 1995 100 1 30.4 10 304.0
Qouz WTP "OLD" - 1981 100 Rectangular 2 10 12.81 128.1
"NEW" - 1998 200 1 315 18.1 570.2
Compact Units 25 Plate settler 1 45 1.8 8.1




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options

WTP WT line Nominal | Filtration BW AIR WATER | WATER
capacity 1 2
Surface BW BW BW BW BW
N° L S unit load Blower Pumps Velocity Velocity | Velocity
M M2 M/H M?3/H LPS M/H M/H M/H
Armant
WTP New line 400 6 7.8 8.8 68.64 4500 250 66 13 26
5 7.8 8.8 68.64
Esna
WTP 1948 50 2 5.15 8.8 45.32 ? 200 ? 16 NA
1976 50 Filtrated on 1948 filtration line
2004 50 2 2.7 22.90 ? 100 16 NA
2 7.4 5.9 43.66 ? 250 21 NA
Qena
WTP New line 600 8 10 6 60 ? 417 ? 25 NA
Naga
Hammadi
WTP 2 x400 LPS 800 10 10 6 60 ? 417 ? 25 NA
BW position max 9 10 6 60
Deshna
WTP 2x200LPS 400 6 10 6 60 ? 417 ? 25 NA
Qeft "OoLD"
WTP 2/4 filters operated 100 2 6 5.6 33.6 4407 110 131 12 NA
"NEW" 100 2 8 4 32 4407 100 138 11 NA
Qouz
WTP "OLD" 100 4 7.7 6 46.2 1.95 2645 220 57 17 NA
"NEW" 200 4 7.9 4.6 36.34 ? 225 ? 22 NA
Compact
Units 25 3 0.9 2.54 11.79 ? 28 ? 39 NA
BW position 2 0.9 2.54 17.68




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options

3. SUMMARY OF WTP WEAKNESSES & RECOMMENDATIONS

Table 2 : WTP Weaknesses and Recommendations - Summary

Process

Troubleshooting in general

Comments

Short term recommendation
(GTZ training programme)

General recommendation

WTP Process in
general

"Old fashion" process design and
design parameters

Copy and paste technique for
WTP design

Location of the intake not always
appropriate

Design parameters variable in
same WTP due to different design
parameters for different process
lines

Process not adapted to raw water
characteristics

Design criteria questionable

Quality of infrastructures and
equipment

WTP in general poor condition

Standardisation policy not existing
for equipment

Mistakes often repeated / O&M
experience not considered

Cost efficiency of new WTP ques-
tionable
High risk of contamination

Operation difficult to monitor with-
out access to basic design pa-
rameters

Low turbidity - high algae - NOM
contents

Location of intake — pre-
chlorination - limited chemical
used - etc.

Contractors to be supervised

Lack of financial resources / Di-
rect negative impact on treatment
process

WTP design training to be or-
ganised. Training support to be
proposed to the National de-

Redaction of WTP trouble
shooting manual including
O&M activities and contingency
plans + general design parame-
ters

Training of operators for the
temporary and final commis-
sioning of construction works

Redaction of manual for mini-
mum recommended standards
in water works

Standardisation policy to be
developed (equipment - speci-
fications - etc.)

Design to be subcontracted to
specialized company

Existing WTP extension plan to
be reviewed and updated

Intake location to be reviewed

New process to be studied (low
raw water turbidity - DBP, etc.)

Pilot WTP to be tested (contact
coagulation - direct filtration -
membrane filtration - etc.)

“Rapid” investment plan for all
WTP to be defined covering
technical and financial aspects
- Detailed WTP assessment -
rehabilitation & investment
plan




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options

Manual operation and follow-up of
WTP

General process not optimised -
Monitoring of the WTP limited

WTP used on "OFF / ON" basis
WTP operated above capacity

Water treatment plant manual and
documentation not available

E&M equipment in poor condition

Low efficiency - water quality
guestionable

Negative impact on WT process

Limited storage capacity at WTP
and in the network

Raw water - treated water pumps
- dosing pumps etc.

Standard follow-up sheets to
be prepared - follow-up of indi-
cator parameters

Full diagnosis of WTP required
based on laboratory analysis -
Optimisation of WTP process
units

Listing of documents to be
prepared by operator - research
on Internet

Reference bibliography to be
provided by project (refer to
technical report) - Access to
Internet for operators

Automation - regulation

Automation - regulation

Rehabilitation - extension of water
capacities

Rehabilitation required - Automa-
tion - regulation + security devices
to be installed

Pre-chlorination

Chlorine questionable

Chlorine losses in atmosphere -
algae resistance to chlorine

Contact time limited or not ex-
ploited

Flash mixing

Dosage monitoring

DBP ???

In general appropriate - injection
in main inlet pipe

Follow-up by lab parameters only

Use of KMnO4 to be evaluated in
Jar tests (test to be preformed
during the laboratory expertise)

Jar testing - Break point chlorina-
tion - Min FRC at end of sedimen-
tation tank / filter

O&M to be intensified (mainly
sedimentation tank)

FRC between treatment process
units to be monitored

Detailed study required - use of
KMnO4 or other oxidants

Detailed study of taste / odour -
eventually DBP

Injection point to be reviewed if
possible / jar test results to re-
duce C and Increase T




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options

Coagulation - floc-
culation

Flash mixing very poor

Dosage

Flocculation parameters fixed

Jar test results not applied on
WTP - Confusion between con-
ventional WTP and direct filtration
WTP

No raw water meter - No follow-
up of concentrate solution - No
control of flow of dosage pumps

Hydraulic flocculator - RPM of EM
flocculators not modifiable

Injection point to be reviewed /
dilution factor to be improved if
possible with existing pumps
Review aluminium sulphate dos-
age - jar testing

Control of dosage pump flow -
density & quality of coagulant
concentration - follow-up of spe-
cific parameters on WTP
Follow-up of indicator parameters
required

Static mixer to be considered

Modernisation required

Sedimentation Design parameter from 1 to 2 m/h
not standardised even within 1
WTP

Short-cut (temperature - wind -

construction defaults)

Sludge removal not optimal

O&M heavy

O&M of different process line
difficult

Anaerobic decomposition of or-
ganic sludge

Sedimentation tank to be com-

pletely emptied - O&M requiring
losses of large water quantities

Min. design criteria to be provided
to the operators (refer to technical
report)

Hydraulic test of sedimentation
tank

Reduction of flow - Increase of
aluminium sulphate dosage

Introduction of indicator parame-
ters to be controlled

Use of polymer - PAC - etc.
(test to be performed during
the next WTP expertise)

Rehabilitation required

Rehabilitation required

Filtration General very poor condition - flow
distribution difficult to control be-
tween filters

Constant flow - constant level

operating system not working

Filter bottom - gutters in poor
condition

Filters to be transformed to con-
stant flow - variable level on a
temporary basis

Rehabilitation required

To restore automatic regulation
system as urgent measure




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options

Follow-up of filtration process

BW procedure to be optimised

Quality of sand

Not existing - outlet of all filters
only

Cu - D10 & D60 to be checked

Specific training session about
automation - regulation of con-
stant flow - constant level fil-
ters

Introduction of guide-line parame-
ters to be controlled on each filter

Introduction of guide-line parame-
ters to be controlled on each filter

Sand to be tested (guide-line to
be provided during the next WTP
training session)

Disinfection

General condition very poor

In line follow-up questionable
Flash mixing

CT not considered

In general appropriate - injection
in main inlet pipe

Urgent rehabilitation required

Chemical dosage

General poor condition

Design of dosage facilities not
according to standards

Chemical arsenal limited to Al
sulphate & Chlorine

O&M questionable

Safety standards not respected
(chlorination)

Corrosion parameters not consid-
ered

Al - corrosion - TOC - DBP issues
not considered

Control of dosage parameter /
chlorine dosage over the flow
meter capacity

PAC - polymer - etc to be used

Follow-up of treatment indicators

Follow-up of treatment indicators

Urgent rehabilitation required

Urgent rehabilitation required

Storage

Limited capacities at WTP

O&M not performed

Level monitoring not existing

C*T questionable

Operation of the WTP on a off /
on basis

Follow-up of FRC and CT

Guide-line for O&M of storage
reservoir

Automation - regulation to be in-
stalled




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options

Metering / flow
control

Not existing / not working even for
new WTP

Flow distribution between process
line - structures - etc. poor

WTP efficiency not monitored

O&M programme improvised
Chemical dosage follow-up diffi-
cult

Negative impact on treatment
process

Flow control to be included in the
“urgent” investment plan

Regulation system to be included
between process lines

Laboratory

Standard list limited to few pa-
rameters - list incomplete

Standardisation of equipment -
methods not existing
Limited capacity in terms of

equipment and reagent

Laboratory technician = reference
staff for WTP process monitoring

Detailed monitoring of WTP effi-
ciency / trouble shooting impossi-
ble.

Aluminium - TOC - corrosion -
diagnosis of process unit not con-
sidered

Laboratory training course,
including detailed diagnosis of
WTP process

WTP training course, including
follow-up of treatment process
units

Laboratory to be improved - proc-
ess follow-up parameters

Standardisation to be proposed -
Reference laboratory in Qena
WTP - Field kits in other WTP to
be considered

State of infrastruc-
tures

Poor in general

Direct negative impact on treat-
ment process
Short-cuts - Residence T reduced

Rehabilitation required

Staff

Staff important - skills limited

No exchange / contact between
WTP while problematic very simi-
lar

Operation of WTP = routine

"What" and "where" generally
identified but "Why" not clear and
"How" often not possible

Redaction of risk information &
assessment manual

WTP training session N° 2 re-
quired

Training of identified "trainers" in
Qena - preferably abroad

Training (sum-
mary)

Technical documentation - users
manual to be sent to WTP - List-

ing to be prepared by local opera-

tors

January - February 2008




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options

Reference bibliography at project
office + operator level January - February 2008

Elaboration of guide-line WTP

procedures - translation January - February 2008
WTP training follow-up N° 2 -

Laboratory technique and WTP

optimisation - test of new chemi-

cals - etc. March - April 2008

Detailed plan assessment and
“rapid” investment plan March - April 2008

Automation / regulation of filters

Training of trainers

Inter-WTP exchanges on regular
basis (technical meetings on spe-
cific issues)

Training regarding temporary and
final acceptance of works




Strengthening Provision of Services in Qena and Promoting Appropriate Rural Sanitation Options